
DRINKING WATER SURVEILLANCE


PROGRAM


1998-1999


EXECUTIVE SUMMARY REPORT




EXECUTIVE SUMMARY


DRINKING WATER SURVEILLANCE PROGRAM

AJAX WATER PLANT


1998 AND 1999 REPORT


The Ajax Water Plant (old) was replaced by a new facility which was 
commissioned in March 1999. The new plant, located adjacent to the 
old site treats water from Lake Ontario. The new facility includes a 
new intake and low lift structure with zebra mussel control, several 
pretreatment processes, direct filtration with coagulation, 
flocculation, filtration, disinfection and fluoridation. This plant 
has a design capacity of 163.000 x 1000 m3/day and serves a 
population of approximately 140,000. 

Raw and treated water at the old plant and at one location in the 
[...]
and 1999, produced good quality water and this was maintained in the 
distribution system. 

63




EXECUTIVE SUMMARY 

DRINKING WATER SURVEILLANCE PROGRAM 
HAWKESBURY WATER PLANT 
1998 AND 1999 REPORT 

The Hawkesbury Water Plant is a conventional treatment plant which 
treats water from the Ottawa River. The process consists of 
coagulation, flocculation, clarification (upflow clarifier), 
filtration, pH adjustment, fluoridation and disinfection.This plant 
has a rated capacity of 12.3 x 1000 m3/day and serves a population of 
approximately 9,700. 

Raw and treated water at the plant and at two locations in the 
distribution system were sampled. A total of 2,678 tests were 
performed on up to 200  inorganic, organic and radiological 
parameters. 

No health related ODWOs were exceeded. 

The Hawkesbury Water Plant, for the sample years 1998 and 1999, 
produced good quality water and this was maintained in the 
distribution system. 

64




EXECUTIVE SUMMARY 

DRINKING WATER SURVEILLANCE PROGRAM 
HEARST WATER PLANT 

1999 REPORT 

The Hearst Water Plant is a conventional treatment plant which treats 
water from the Mattawishkwia River. The process consists of pre pH 
adjustment, coagulation, flocculation, sedimentation, filtration, 
post pH adjustment and disinfection. Ammonium sulphate is used in the 
disinfection process to convert the free chlorine to a combined 
chlorine (chloramine) residual. This plant has a rated capacity of 
3.101 x 1000 m3/day and serves a population of approximately 6,000. 

Raw and treated water at the plant and at two locations in the 
distribution system were sampled. A total of 1,332 tests were 
performed on up to 200  inorganic, organic and radiological 
parameters. 

No health related ODWOs were exceeded. 

The Hearst Water Plant, for the sample year 1999, produced good 
quality water and this was maintained in the distribution system. 

65




EXECUTIVE SUMMARY 

DRINKING WATER SURVEILLANCE PROGRAM 
HUDSON WATER PLANT 
1998 AND 1999 REPORT 

The Hudson Water Plant is a pumping station which partially treats 
water from Lost Lake. The process consists of the addition of 
chlorine for disinfection. This plant has a design capacity of 1.760 
x 1000 m3/day and serves a population of approximately 500. 

Raw and treated water at the plant and at two locations in the 
distribution system were sampled . A total of 2,073 tests were 
performed on up to 200  inorganic, organic and radiological 
parameters. 

Turbidity was detected above the Ontario Drinking Water Objective 
(ODWO)  Maximum Acceptable Concentration (MAC) of 1.0 NTU in seven 
treated water samples. Turbidity interferes with disinfection and 
with the maintenance of an adequate level of chlorine in the 
distribution system. Municipalities are advised to review 
bacteriological monitoring results for the treated water and the 
distribution system water to ensure that they meet the Ontario 
Drinking Water Objectives. 

Total trihalomethanes were detected above the Ontario Drinking Water 
Objective (ODWO) Maximum Acceptable Concentration (MAC) of 100 ug/L 
(as a running annual average of quarterly samples) in one  set of 
calculated results in the distribution. 

No other health related ODWOs were exceeded. 

The Hudson Water Plant, for the sample years 1998 and 1999, produced 
acceptable quality water and this was maintained in the distribution 
system. 

66




EXECUTIVE SUMMARY 

DRINKING WATER SURVEILLANCE PROGRAM 
HUNTSVILLE WATER PLANT 
1998 AND 1999 REPORT 

The Huntsville Water Plant is a conventional treatment plant which 
treats water from Fairy Lake. The treatment process consists of 
alkalinity and pH adjustment, coagulation, flocculation, 
sedimentation, filtration, fluoridation and disinfection. This plant 
has a design capacity of 9.0 x 1000 m3/day and serves a population of 
approximately 18,000. 

Raw and treated water at the plant and at one location in the 
distribution system were sampled. A total of 2,143 tests were 
performed  on up to 200 inorganic, organic and radiological 
parameters. 

No health related ODWOs were exceeded. 

The Huntsville Water Plant, for the sample years 1998 and 1999, 
produced good quality water and this was maintained in the 
distribution system. 

67




EXECUTIVE SUMMARY


DRINKING WATER SURVEILLANCE PROGRAM

INGERSOLL WELL SUPPLY

1998 AND 1999 REPORT


The Ingersoll Well Supply is a groundwater source which consists of 
seven wells. At each well, water is pumped through an aeration tower 
to remove low levels of hydrogen sulphide. The maximum pumping 
capacity of the system is 25.000 x 1000 m 3/day and serves a population 
of approximately 10,000. 

Raw and treated water from seven wells and at one location in the 
distribution were sampled. A total of 3,393 tests were performed on 
up to 200 inorganic, organic and radiological parameters. 

Fluoride was detected above the Ontario Drinking Water Objective 
(ODWO) Maximum Acceptable Concentration (MAC) of 1.5 mg/L in all 
treated water samples in four sample events. The fluoride is 
naturally occurring. 

Turbidity was detected above the Ontario Drinking Water Objective 
(ODWO) Maximum Acceptable Concentration (MAC) of 1.0 NTU in most 
treated water samples in three sample events. Turbidity interferes 
with disinfection and with the maintenance of an adequate level of 
chlorine in the distribution system. Municipalities are advised to 
review bacteriological monitoring results for the treated water and 
distribution system water to ensure that they meet the Ontario 
Drinking Water Objectives. 

No other health related ODWOs were exceeded. 

The numerous minerals and salts detected above aesthetic objectives 
is characteristic of many groundwater sources. 

The aeration process, used for the removal of hydrogen sulphide gas 
from the raw water, significantly reduces the levels of certain 
volatile organic compounds in specific wells. 

The Ingersoll Well Supply, for the sample years 1998 and 1999, 
produced acceptable quality water and this was maintained in the 
distribution system. 

68




69




EXECUTIVE SUMMARY


DRINKING WATER SURVEILLANCE PROGRAM

INGLESIDE WATER PLANT

1997 AND 1998 REPORT


The Ingleside Water Plant is a pumping station which partially treats 
water from the St. Lawrence River. Chlorine is used for zebra mussel 
control at the mouth of the intake and additional chlorine added for 
disinfection. This plant has a design capacity of 7.757 x 1000 m 3/day 
and serves a population of approximately 2,000. 

Raw and treated water at the plant and at one location in the 
distribution system were sampled. One sample in 1997 which was not 
reported previously is included in this report. A total of 610 tests 
were performed on up to 200  inorganic, organic and radiological 
parameters. 

No health related ODWOs were exceeded. 

The Ingleside Water Plant, for the sample years 1997 and 1998, 
produced acceptable quality water and this was maintained in the 
distribution system. This plant was not sampled in 1999. 

70




EXECUTIVE SUMMARY 

DRINKING WATER SURVEILLANCE PROGRAM 
KENORA WATER PLANT 

1998 AND 1999 REPORT 

The Kenora Water Plant is a conventional treatment plant which treats 
water from Lake of the Woods. The process consists of coagulation, 
flocculation, clarification (upflow clarifier), filtration, 
fluoridation, pH adjustment and disinfection. This plant has a rated 
capacity of 22.0 x 1000 m3/day and serves a population of 
approximately 16,000. 

One raw and two treated water at the plant and at two locations in 
the distribution system were sampled. A total of 2,202 tests were 
performed on up to  200 inorganic, organic and radiological 
parameters. 

No health related ODWOs were exceeded. 

The Kenora Water Plant, for the sample years 1998 and 1999, produced 
good quality water and this was maintained in the distribution 
system. 

71




EXECUTIVE SUMMARY 

DRINKING WATER SURVEILLANCE PROGRAM 
KESWICK WATER PLANT 

1999 REPORT 

The Keswick Water Plant is a conventional treatment plant which 
treats water from Lake Simcoe. The process consists of coagulation, 
flocculation, sedimentation, filtration, fluoridation and 
disinfection. Chlorine can be added at the mouth of the intake 
structure for zebra mussel control. This plant has a rated capacity 
of 15.000 x 1000 m3/day and serves a population of 15,000. 

Raw and treated water at the plant and at one location in the 
distribution system were sampled. A total of 1,460 tests were 
performed on up to 200 inorganic, organic and radiological 
parameters. 

No health related ODWOs were exceeded. 

The Keswick Water Plant, for the sample year 1999, produced good 
quality water and this was maintained in the distribution system. 

72




EXECUTIVE SUMMARY 

DRINKING WATER SURVEILLANCE PROGRAM 
KINGSTON WATER PLANT 
1998 AND 1999 REPORT 

The Kingston Water Treatment Plant is a conventional treatment plant 
which treats water from Lake Ontario. The process consists of 
coagulation, flocculation, sedimentation, filtration with granular 
activated carbon (GAC) media , and disinfection. Sulphur dioxide is 
added to remove the excess chlorine from the disinfection process. 
Chlorine is added at the mouth of the intake structure for zebra 
mussel control. This plant has a design capacity of 128 x 1000 m 3/day 
and serves a population of approximately 87,500. 

Raw and treated water at the plant and at one location in the 
distribution system were sampled. A total of 1,495 tests were 
performed on up to 200  inorganic, organic and radiological 
parameters. 

No health related ODWOs were exceeded. 

The Kingston Water Plant, for the sample years 1998 and 1999, 
produced good quality water and this was maintained in the 
distribution system. 

73




EXECUTIVE SUMMARY 

DRINKING WATER SURVEILLANCE PROGRAM 
KIRKLAND LAKE WATER PLANT 

1999 REPORT 

The Kirkland Lake Water Plant is a conventional treatment plant which

treats water from Gull Lake. The process consists of coagulation,

flocculation, sedimentation, filtration, pH adjustment fluoridation

and disinfection. This plant has a rated capacity of 22.500 x 1000

m3/day and serves a population of approximately 10,500

. 

Raw and treated water at the plant and at one location in the

distribution system were sampled. A total of 1,475 tests were

performed on up to 200  inorganic, organic and radiological

parameters.


No health related ODWOs were exceeded.


The Kirkland Lake Water Plant, for the sample years 1999, produced

good quality water and this was maintained in the distribution

system. 


74




EXECUTIVE SUMMARY 

DRINKING WATER SURVEILLANCE PROGRAM 
KITCHENER (MANNHEIM) WATER PLANT 

1998 AND 1999 REPORT 

The Kitchener (Mannheim) Water  Plant is a conventional treatment 
plant which treats water from the Grand River. Raw water is pumped 10 
kilometres from the Grand River to the Mannheim treatment facility. 
The process consists of pre-ozonation, coagulation, flocculation, 
sedimentation, filtration (choice of dual media filters or granular 
activated carbon (GAC) filters and disinfection. This plant has a 
design capacity of 72 x 1000 m 3/day and together with the many wells 
in the Kitchener groundwater supply, serve a population of 
approximately 182,100. 

Plant raw and treated water and at one location in the distribution 
system were sampled. A total of 4,102 tests were performed on up to 
200 inorganic, organic and radiological parameters. The Kitchener 
distribution location is likely to be a mixture of treated water from 
the plant and groundwater from the many wells that supply the system. 

No health related ODWOs were exceeded. 

The Kitchener (Mannheim) Water Plant, for the sample years 1998 and 
1999, produced good quality water and this was maintained in the 
distribution system. 

75




EXECUTIVE SUMMARY 

DRINKING WATER SURVEILLANCE PROGRAM 
KITCHENER WELL SUPPLY 
1998 AND 1999 REPORT 

The Kitchener well supply is a ground water source containing 38 
wells serving a large geographical area of the Regional Municipality 
of Waterloo.  The treatment process includes the addition of 
potassium permanganate for iron/manganese removal, filtration through 
green sand filters and disinfection using sodium hypochlorite. The 
Kitchener well supply has a maximum pumping capacity of 112.0 x 1000 
m3/day and together with the Kitchener Mannheim water plant serves a 
population of approximately 182,100. 

Raw water at three wells and treated water at two reservoirs were 
sampled. A total of 1,512 tests were performed on up to 200 
inorganic, organic and radiological parameters. The distribution 
sample location results are reported with the Kitchener Mannheim 
results. 

No health related ODWOs were exceeded. 

The numerous minerals and salts detected above aesthetic objectives 
is characteristic of many ground water sources. 

The detection of certain volatile organic compounds in specific wells 
and reservoirs is consistent with results reported in previous years. 

The Kitchener well supply, for the sample years 1998 and 1999, 
produced acceptable quality water and this was maintained in the 
distribution system. 

76




EXECUTIVE SUMMARY 

DRINKING WATER SURVEILLANCE PROGRAM 
LANCASTER WELL SUPPLY 

1997, 1998 AND 1999 REPORT 

The Lancaster Well Supply is a groundwater source consisting of two 
wells. Water is treated with sodium hypochlorite for disinfection. 
The capacity of the system is 1.309 x 1000 m3/day and serves a 
population of approximately 1,000. 

Raw water from two wells and treated water from one location in the 
distribution system were sampled. One sample in 1997 which was not 
reported previously is included in this report. A total of 859 tests 
were performed on up to  200 inorganic, organic and radiological 
parameters. 

No health related ODWOs were exceeded. 

The numerous minerals and salts detected above aesthetic objectives 
is characteristic of many groundwater sources. 

The Lancaster well supply, for the sample years 1997, 1998 and 1999, 
produced good quality water and this was maintained in the 
distribution system. 

77




EXECUTIVE SUMMARY 

DRINKING WATER SURVEILLANCE PROGRAM 
LINDSAY WATER PLANT 
1998 AND 1999 REPORT 

The Lindsay Water Plant is a conventional treatment plant which 
treats water from the Scugog River. The process was upgraded in the 
spring of 1998 to include the Actiflo micro sand process. The process 
consists of coagulation, flocculation, sedimentation, filtration, pH 
adjustment and disinfection. This plant has a design capacity of 22.7 
x 1000 m3/day and serves a population of approximately 17,500. 

Raw and treated water at the plant and at one location in the 
distribution system were sampled. A total of 1,913 tests were 
performed on up to 200  inorganic, organic and radiological 
parameters. 

Lead was detected above the Ontario Drinking Water Objective (ODWO) 
Maximum Acceptable Concentration (MAC) of 10 ug/l in one distribution 
system water sample. Subsequent samples showed the lead level to be 
well below the objective. Household taps should be sufficiently 
flushed until the coolest water temperature is obtained, before water 
is used for consumption. 

NDMA(N-nitrosodimethylamine) was detected above the Ontario Drinking 
Water Objective (ODWO) Maximum Acceptable Concentration (MAC) of 
0.009 ug/l in one treated sample. Subsequent samples showed the NDMA 
level to be below the objective. 

The detection of specific volatile organic compounds in the summer 
months is consistent with previous years and may be attributed to 
recreational activity in the river. 

The Lindsay Water Plant, for the sample years 1998 and 1999, 
produced acceptable quality water and this was maintained in the 
distribution system. 

78




EXECUTIVE SUMMARY 

DRINKING WATER SURVEILLANCE PROGRAM 
LONDON (LAKE HURON) WATER SUPPLY SYSTEM 

1998 AND 1999 REPORT 

The London (Lake Huron) Water Plant, located at Grand Bend, is a 
[...]
Raw water from the five wells and treated water from the reservoir 
and at one location in the distribution system were sampled. A total 
of 2,253 tests were performed  on up to 200 inorganic, organic and 
radiological parameters. 

No health related ODWOs were exceeded. 

The numerous minerals and salts detected above aesthetic objectives 
is characteristic of many ground water sources. 

The Manitouwadge well supply, for the sample years 1998 and 1999, 
produced good quality water and this was maintained in the 
distribution system. 

83




EXECUTIVE SUMMARY 

DRINKING WATER SURVEILLANCE PROGRAM 
MARATHON WELL SUPPLY 
1998 AND 1999 REPORT 

The Marathon well supply is a ground water source consisting of seven 
wells.  No treatment is provided but chlorine is available for 
disinfection in emergency situations. This plant has a maximum 
pumping capacity of 8.2 x 1000 m3/day and serves a population of 
approximately 4,800. 

Water from four wells, the reservoir and at one location in the 
distribution system were sampled. A total of 1,040 tests were 
performed on up to 200 inorganic, organic and radiological 
parameters. 

No health related ODWOs were exceeded. 

The numerous minerals and salts detected above aesthetic objectives 
is characteristic of many groundwater sources. 

The Marathon well supply, for the sample years 1998 and 1999, 
produced good quality water and this was maintained in the 
distribution system. 

84




EXECUTIVE SUMMARY 

DRINKING WATER SURVEILLANCE PROGRAM 
MIDLAND WELL SUPPLY 
1998 AND 1999 REPORT 

The Midland Well Supply is a groundwater source which consists of 17 
wells. The water is treated with sodium hypochlorite for 
disinfection. The maximum pumping capacity is 22.7 x 1000 m 3/day and 
serves a population of approximately 16,400. 

Raw water from seven wells, treated water from two wells and the 
flume reservoir, and two locations in the distribution system were 
sampled. A total of 2,377 tests were performed on up to 200 
inorganic, organic and radiological parameters. 

No health related ODWOs were exceeded. 

The presence of minerals and salts above aesthetic objectives is 
characteristic of many groundwater sources. 

The Midland Well Supply, for the sample years 1998 and 1999, produced 
good quality water and this was maintained in the distribution 
system. 

85




EXECUTIVE SUMMARY


DRINKING WATER SURVEILLANCE PROGRAM

MILTON WELL SUPPLY


1998 AND 1999 REPORT


The Milton well supply is a ground water source which consists of six 
wells in the Kelso and Walker’s Line aquifiers. The water is treated 
with chlorine for disinfection. The maximum pumping capacity of 28.2 
x 1000 m3/day. The Milton well supply serves a population of 
approximately 24,000. 

Raw and treated water from both aquifers and two locations in the 
distribution system were sampled.  A total of 722 tests were 
performed on up to 200 inorganic, organic and radiological 
parameters. 

No health related ODWOs were exceeded. 

The numerous minerals and salts detected above aesthetic objectives 
is characteristic of many groundwater sources. 

The Milton well supply, for the sample years 1998 and 1999, produced 
good quality water and this was maintained in the distribution 
system. 

86




EXECUTIVE SUMMARY


DRINKING WATER SURVEILLANCE PROGRAM

MORRISBURG WATER PLANT


1997, 1998 AND 1999 REPORT


The Morrisburg Water Plant is a pumping station which partially 
treats water from the St. Lawrence River. Chlorine is used for zebra 
mussel control at the mouth of the intake and additional chlorine 
added for disinfection. This plant has a rated capacity of 5.228 x 
1000 m3/day and serves a population of approximately 2,362. 

Raw and treated water at the plant and at two locations in the 
distribution system were sampled. One sample in 1997 which was not 
reported previously is included in this report. A total of 2,806 
tests were performed on up to 200 inorganic, organic and 
radiological parameters. 

No health related ODWOs were exceeded. 

The Morrisburg Water Plant, for the sample years 1997,1998 and 1999, 
produced acceptable quality water and this was maintained in the 
distribution system. 

87




EXECUTIVE SUMMARY 

DRINKING WATER SURVEILLANCE PROGRAM 
NAPANEE WATER PLANT 
1998 AND 1999 REPORT 

The Napanee Water Plant is a conventional treatment  plant which 
treats water from Lake Ontario. The process consists of coagulation, 
flocculation, sedimentation, filtration and disinfection. Sodium 
hypochlorite is added at the mouth of the intake structure for zebra 
mussel control. This plant has a design capacity of 12.7 x 1000 m 3/day 
and serves a population of approximately 13,782. 

Raw and treated water at the plant and at two locations in the 
distribution system were sampled.  A total of 1,148 tests were 
performed on up to 200  inorganic, organic and radiological 
parameters. 

No health related ODWOs were exceeded. 

The Napanee Water Plant, for the sample years 1998 and 1999, produced 
good quality water and this was maintained in the distribution 
system. 

88




EXECUTIVE SUMMARY


DRINKING WATER SURVEILLANCE PROGRAM

NEWMARKET WELL SUPPLY

1998 AND 1999 REPORT


Newmarket well supply is a groundwater source which consists of 10 
wells. The water is treated with sodium silicate for iron 
sequestering and with chlorine for disinfection. The capacity of the 
Newmarket system is 55.521 x 1000m3/day and serves a population of 
77,506. 

Raw water from nine wells, and treated water from three storage 
towers  and one location in the distribution system were sampled. A 
total of 1,720 tests were performed on up to 200 inorganic, organic 
and radiological parameters. 

No health related ODWOs were exceeded. 

The Newmarket well supply, for the sample years 1998 and 1999, 
produced good quality water and this was maintained in the 
distribution system. 

89




EXECUTIVE SUMMARY 

DRINKING WATER SURVEILLANCE PROGRAM 
NIAGARA FALLS WATER PLANT 

1998 AND 1999 REPORT 

The Niagara Falls Water Plant is a conventional treatment plant which 
treats water from the Niagara River at the junction of the Welland 
River. The process consists of coagulation, flocculation, 
sedimentation, filtration using granular activated carbon (GAC) media 
and disinfection. Powder activated carbon is added for taste and 
odour control as required. Sodium hypochlorite is added at the mouth 
of the intake structure for zebra mussel control. This plant has a 
rated capacity of 145 x 1000 m3/day and serves a population of 
approximately 88,078. 

Raw and treated water at the plant and at two locations in the 
distribution system were sampled.  A total of 2,445 tests were 
performed on up to 200 inorganic, organic and radiological 
parameters. 

Turbidity was detected above the Ontario Drinking Water Objective 
(ODWO) Maximum Acceptable Concentration (MAC) of 1.0 NTU in one 
treated water sample. Turbidity interferes with disinfection and with 
the maintenance of an adequate level of chlorine in the distribution 
system. Municipalities are advised to review bacteriological 
monitoring results for the treated water and distribution system 
water to ensure that they meet the Ontario Drinking Water Objectives. 

No other health related ODWOs were exceeded. 

The Niagara Falls Water Plant, for the sample years 1998 and 1999, 
produced good quality water and this was maintained in the 
distribution system. 

90




EXECUTIVE SUMMARY 

DRINKING WATER SURVEILLANCE PROGRAM 
NIPIGON WATER PLANT 
1998 AND 1999 REPORT 

The Nipigon Water Plant partially treats water from the Nipigon 
River. Raw water is pre-chlorinated, pumped through sand filters and 
then disinfected with calcium hypochlorite. This plant has a design 
capacity of 1.89 x 1000 m3/day and serves a population of 
approximately 1,500. 

Raw and treated water at the plant and water at one location in the 
distribution system were sampled.  A total of 2,270 tests were 
performed on up to 200  inorganic, organic and radiological 
parameters. 

Turbidity was detected above the Ontario Drinking Water Objective 
(ODWO) Maximum Acceptable Concentration (MAC) of 1.0 NTU in three 
treated water samples. Turbidity interferes with disinfection and 
with the maintenance of an adequate level of chlorine in the 
distribution system. Municipalities are advised to review 
bacteriological monitoring results for the treated water and 
distribution system water to ensure that they meet the Ontario 
Drinking Water Objectives. 

No other health related ODWOs were exceeded. 

The elevated results for colour, dissolved organic carbon and 
turbidity in the treated water can be attributed to the lack of 
chemically assisted filtration at this facility. 

The Nipigon Water Treatment Plant, for the sample years 1998 and 
1999, produced adequate quality water and this was maintained in the 
distribution system. 

91




EXECUTIVE SUMMARY


DRINKING WATER SURVEILLANCE PROGRAM

NORTH BAY WATER PLANT

1998 AND 1999 REPORT


The North Bay Water Plant is a pumping station which partially treats 
water from Trout Lake. The process consists of pH adjustment, 
fluoridation and disinfection. The plant has a rated capacity of 79.5 
x 1000 m3/day and serves a population of approximately 52,500. 

Raw and treated water at the plant and at three locations in the 
distribution system were sampled.  A total of 1,914 tests were 
performed on up to 200  inorganic, organic and radiological 
parameters. 

No health related ODWOs were exceeded. 

The North Bay Water Plant, for the sample years 1998 and 1999, 
produced acceptable quality water and this was maintained in the 
distribution system. 

92




EXECUTIVE SUMMARY 

DRINKING WATER SURVEILLANCE PROGRAM 
NORWICH WELL SUPPLY 
1998 AND 1999 REPORT 

The Norwich well supply is a groundwater source consisting of three 
wells. Water is treated with sodium silicate for iron removal and 
chlorine for disinfection. The maximum pumping capacity of the system 
is 3.273 x 1,000 m3/day and serves a population of approximately 
2,600. 

Raw water at the three wells and water at two locations in the 
distribution system were sampled. A total of 1,352 tests were 
performed on up to 200 inorganic, organic and radiological 
parameters. 

No health related ODWOs were exceeded. 

The numerous minerals and salts detected above aesthetic objectives 
is characteristic of many groundwater sources. 

The Norwich well supply, for the sample years 1998 and 1999, produced 
acceptable quality water and this was maintained in the distribution 
system. 

93




EXECUTIVE SUMMARY


DRINKING WATER SURVEILLANCE PROGRAM

OAKVILLE WATER PLANT

1998 AND 1999 REPORT


The Oakville Water  Plant is a conventional treatment plant which 
treats water from Lake Ontario. The process consists of coagulation, 
flocculation, sedimentation, filtration, fluoridation and 
disinfection. Chlorine is added at the mouth of the intake structure 
for zebra mussel control. Ammonia is added to the disinfection 
process to convert free chlorine to a combined (chloramine) residual 
and sulphur dioxide is added to remove the excess chlorine. This 
plant has a design capacity of 109 x 1000 m3/day and serves a 
population of approximately 120,000. 

Raw and treated water at the plant and water at one location in the 
distribution system were sampled. A total of 1075 tests were 
performed  on up to 200 inorganic, organic and radiological 
parameters. 

No health related ODWOs were exceeded. 

The Oakville Water Plant, for the sample years 1998 and 1999, 
produced good quality water and this was maintained in the 
distribution system. 

94




EXECUTIVE SUMMARY 

DRINKING WATER SURVEILLANCE PROGRAM 
ODESSA WATER PLANT 

1998 AND 1999 REPORT 

The Odessa Water Plant is a conventional treatment plant which treats 
water from Millhaven Creek. The treatment process consists of 
coagulation, flocculation, clarification (upflow clarifier), 
filtration, and disinfection. Granular activated carbon (GAC) 
contactors are part of the treatment process. This plant has a design 
capacity of 0.81 x 1000 m3/day and serves a population of 
approximately 900. 

Raw and treated water at the plant and at one location in the 
distribution system were sampled. A total of 4,547 tests were 
performed on up to 200  inorganic, organic and radiological 
parameters. 

No health related ODWOs were exceeded. 

The Odessa Water Plant, for the sample years 1998 and 1999, produced 
acceptable quality water and this was maintained in the distribution 
system. 

95




EXECUTIVE SUMMARY 

DRINKING WATER SURVEILLANCE PROGRAM 
OHSWEKEN WATER PLANT 
1998 AND 1999 REPORT 

The Ohsweken Water Plant is a conventional treatment package plant 
which treats water from the Grand River. The process consists of 
coagulation, flocculation, sedimentation, filtration and 
disinfection. An Ultra Violet (UV) irradiation unit was installed to 
prevent the formation of N-Nitrosodimethylamine (NDMA). This plant 
has a design capacity of 1.04 x 1000 m3/day and serves a population 
of approximately 2,000. 

Raw and treated water at the plant and at one location in the 
distribution were sampled. A total of 4,415 tests were performed on 
up to 200 inorganic, organic and radiological parameters. 

Turbidity was detected above the Ontario Drinking Water Objective 
(ODWO) Maximum Acceptable Concentration (MAC) of 1.0 NTU in one 
treated water sample. Turbidity interferes with disinfection and with 
the maintenance of an adequate level of chlorine in the distribution 
system. Municipalities are advised to review bacteriological 
monitoring results for the treated water and distribution system 
water to ensure that they meet the Ontario Drinking Water Objectives. 

NDMA (N-Nitrosodimethylamine) was detected above the Ontario Drinking 
Water Objective (ODWO) Maximum Acceptable Concentration (MAC) of 
0.009:g/L in one treated water sample. 

No other health related ODWOs were exceeded. 

The detection of certain pesticides  at the Ohsweken Water Plant 
indicates that this raw water source is influenced by agricultural 
activity. These results were similar to those reported in previous 
years. 

The Ohsweken Water Plant, for the sample years 1998 and 1999, 
produced acceptable quality water and this was maintained in the 
distribution system. 

96




EXECUTIVE SUMMARY 

DRINKING WATER SURVEILLANCE PROGRAM 
ORANGEVILLE WELL SUPPLY 
1998 AND 1999 REPORT 

The Orangeville well supply is a ground water source containing 13 
wells . The treatment processes consists of the addition of sodium 
silicate for iron sequestering and chlorine for disinfection. The 
maximum pumping capacity of the system is 24.58 x 1000 m3/day and 
serves a population of approximately 23,500. 

Raw water from seven wells, treated water from two reservoirs and 
two locations in the distribution system were sampled. A total of 
1,648 tests were performed on up to 200 inorganic, organic and 
radiological parameters. 

No health related ODWOs were exceeded. 

The Orangeville well supply, for the sample years 1998 and 1999, 
produced good quality water and this was maintained in the 
distribution system. 

97




EXECUTIVE SUMMARY 

DRINKING WATER SURVEILLANCE PROGRAM 
ORILLIA WATER SUPPLY SYSTEM 

1998 AND 1999 REPORT 

The Orillia Water Supply System includes two raw water sources: Lake 
Couchiching and groundwater source from two wells. The lake water is 
treated using a conventional treatment process consisting of 
coagulation, flocculation, sedimentation, filtration and 
disinfection. This plant has a rated capacity of 27.27 x 1000 m 3/day. 
The two wells are located adjacent to the treatment plant and 
groundwater is pumped directly from the wells to the clear well in 
the plant and mixed before disinfection. The mixed water is pumped 
into the distribution system. The wells supply up to 25% of the total 
demand of the system. The Orillia water supply system serves a 
population of approximately 25,000. 

Raw and treated water at the plant, raw water from the two wells, 